

# PT. SANAI JAYA GLAZE

Head Office : Bumi Indah Blok RD NO. 5-6 Kutajaya - Pasar Kemis

Tangerang 15560 BANTEN - INDONESIA

T: (021)59312388/89

F: (021)5925755/ 59310924

---

## CERTIFICATE OF ANALYSIS

Type of Sample : Magnesium Oxide (MgO)

Test Required : Chemical Analysis

Description : Powder

Colour : White

Result:

Parameter	Result	Methods
Aluminium Trioxide (Al <sub>2</sub> O <sub>3</sub> )	5,95%	ICP
Magnesium Oxide (MgO)	84,52%	ICP
Manganese Dioxide (MnO <sub>2</sub> )	0,03%	ICP
Chromium trioxide (Cr <sub>2</sub> O <sub>3</sub> )	0,01%	ICP
Sodium Oxide (Na <sub>2</sub> O)	0,02%	ICP
Pottasium Oxide (K <sub>2</sub> O)	0,03%	ICP
Silicon Dioxide (SiO <sub>2</sub> )	1,37%	Gravimetric
Titanium Dioxide (TiO <sub>2</sub> )	0,04%	ICP
Ca SO <sub>4</sub> 2H <sub>2</sub> O	0,03%	Calculation
Calcium Oxide (CaO)	1,76%	Titrimetic

Note : AR (As Received Basis)

This Certificate is issued under our General Terms and Conditions, copy of which is available upon request or may be accessed.